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MILL TEST CERTIFICATE

BUAHL : £H PHA £U5 SEMNEE 1480
1480 Bukbusanup-Ro, Songak-Eup, Dangiin-Si, Chungnam, Korea
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- LA k2| Unit
O|EIA|E EbA B S
QIFAIY ,‘wffu < 2:x100  3:x1,000
—_— i ~ o Tensio Test Chemical Composiion(%) 4:210.000 5:x 100,000
bolk= B =g i..mmd H2es HEHS o Mo : J
;. t i Ead
Bineesin Query| (ig) | Hetho- | Podudto 5t v 1 s | B [wal m | mlwlalc|s|m|r|s|o|n|a|[m|we|n]|yv mm DR
v | &
(Need) @ | G | o) | G | a | 33| a|+|2]z2|3|2|3|3|3]|3]3
7.94 x 2438 x 609G 1 926 R43469 FB72164905 T]3276| 4766 29 u L [1,516] 204 | 843 | 117 | 61 2 1 18 0 1 1 0 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 ] 1 0 37
7.94 x 2438 x 6006 1 926 R43469 FB72164907 T]3276|4766| 28 U L [1516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 (1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 x 6026 1 926 R43469 FB72165101 T|3276|4766| 29 u L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 |1,753
P 11.478] 204 | 857 | 104 | 45 2 1 17 0 | 1 0 a7
7.94 x 2438 x GRS 1 976 R43469 FB72165102 T)3276) 4766 29 U L [1,516] 204 | 843 | 117 | 51 2 1 18 o} 1 1 0 36 (1,758
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 % 6066 1 926 RA3469 FB72165103 T]3276]| 4766 29 U L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 4] 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 x 6096 1 926 R43469 FB72165104 T|3276| 4766| 29 U L |1,51Gf 204 | 843 | 117 | &1 2 1 18 0 1 1 0 36 1,753}
P 11478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 x 6096 1 926 | R43469 FB72165105 | T | 327.6| 4766 29 U JL|156f204|843[117] 51| 2| 1 |18] 0o 1 1 0| 36 1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 x 6096 1 926 R43469 FB72165106 T13276| 4766 29 U L |1,516] 204 | 843 | 117 | 51 2 1 18 (¢ 1 1 0 36 |1.753
P |1.478] 204 | 857 | 104 | 45 2 1 17 o} 1 1 0 37
* Position — T:Top, M:Middle, B:Bottom
+ Tensile test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
n | Division — P:Product analysis, L:Ladle analysis
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* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Cerlificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUREMENTS L k4
Chief Of Quaiy Assurance Team
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Test Certificate Is a copy that has heen print
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# [Caution for Use) Damage on products and safely groblems may erise if used other than to the spec stated in this
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All Test Certification.

sble to check an original electronic document at hyundaisteel's customer portel( http://sm.byundai—steel.com/cs/cm/lcainjsp) * QRcode scanner App | 'QReel’




